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c]:t;; AT JEAE T 0] 75 H s TMR14500-500mAh 3. 7V 500mAh 1. 85Wh
b 4 AR Chinese
Name of Sample ¥ 3 Cylindrical Lithium-ion Rechargeable Cell IMR14500-500mAh 3.7V 500mAh
e 1. 85Wt
English - ool
o5 1123100449
Sample No.
EXIR Vi3 Il g 18— B AR AT R 24 )
Consignor Henan Hengyi lithium energy technology Co., Ltd
LAY ¥k R E — 2 BE R PR 2
Manufacturer Henan Hengyi lithium energy technology Co., Ltd
A = 5 LS I Q7 o) 7R e 21D
AR T ik ST/SG/AC. 10/11/Rev. 7&Amend 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3
¥ = g5 AW GRIEFRAET N
| T .
%JK#T/{{ ST/SG/AC. 10/11/Rev. TkAmend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3
: WA | o 5 o e
A#"" ML b6, BRI N5
Ppearance Green Cylinder plastics film shell
* ) S & AL 2
i 8 92023-10-24 AL E B 2023-10-31 ~ 2023-11-24
Accepted Date Test Date
o B L SEREAL SR FR ) ity s AME RS B ATk
SR Altitude simulation, Thermal test, Vibration, Shock External short
Test ltems circuit, Crush, Forced discharge
SR, ZRER IS GAIS R T ST/SG/AC. 10/11/Rev 7&Amend 1 38. 3frifE %
Ko P ~
AR [The sample has passed the test items of UN Manual 6f
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3 f
Conclusion
A3 H
Py nJ 7 B4 L b S Rechargeable Lithium Cell. /
/-
Comment
= iR MR R / R B 45 A
Consignor /
Address Post Code
Approver: Checker: Compller
R4

“*q
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Name of Test Standard requirement or The .
No. ltems Clause Number of Standard Test Result | Conclusion [ Remark
WA A ANERAET:
2 » WY ST/SG/AC. 10/11/Rev. T&Amend. 1 58, 3 W DL 1
I A'?]E%M %T ] o See Appendix 1 His /
titude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. | Section 38. 3
Test T. 1
AT Gl AR T
3 JIEY ST/SG/AC. 10/11/Rev. TéAmend. 1 38.3 % | Wtk o
2 el W 2 See Appendix 2 g3 /
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 e
Test T.2
WA CRI AT
= WEY ST/SG/AC. 10/11/Rev. T&Amend. 1 38, 3 RAY L& 3
3 : ﬁz;b W 3 See Appendix 3 Hrb /
Vibration UN Manual of Tests and Criteria Passed ’
ST/SG/AC. 10/11/Rev. T&Amend. * Section 38. 3 o
Test T.3
AL G Akt
y WEY ST/SG/AC. 10/11/Rev. T8Amend. 1 38, 3 i LHt 4
4 S{fTﬁi ’;‘[‘ﬂ“/] . - See Appendix 4 g Vi
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.4
WA [ GRIG AT
=1 JEY ST/SG/AC. 10/11/Rev. TéAmend. 1 38,3 i W 5
5 &HE% 7.5 See Appendix 5 A /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. T&Amend. | Section 38,3
Test T. 5
BES I GBS AbRAE T
BE WEY ST/SG/AC. 10/11/Rev. T&Amend. T 38.3 i W 6
6 ’ T 6 See Appendix 6 i /
Crush UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.6
WA R0 R BT
MY ST/SG/AC. 10/11/Rev. T&Amend. | 38, 3 | R 7
7 ‘@fﬁﬂﬁﬁfﬁ HT. 8 See Appendix 7 k% /
Forced discharge UN Manual of Tests and Criteria Passsd
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38,3
Test T. 8
This space intentionally left blank
; PN
o BR324 HEHEIE : 21°C-23°C R ERRE : /%
Test Environment Ambient temperature:21°C-23C;Ambient humidity: /%
Condition
a5 B :
. Test Item
S ORBRA o -
Subcontracted Test FaxEKE | LA / R % /
Condition Subcontracted | Name Post Code
Laboratory Wit / W, 35 y
Address Tel
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5 1 BRAE LA | R
No. Name of Test Items | A1titude simulation
.2, Bk A IRIEAT Before R After e AL LS AT
5 Sample Status RE Tr3 @ & Vs 2 FF#B/E | Mass Loss | Residual |3
Sample Mass ocv Mass oCcv OCV  |Other
No. /g vV /g AY% % 1% Event
00l | joyopont 163335 | 411 | 163328 | 4 11 0.00 | 100.00 | o©
002 | e 162328 | 411 | 16.23% | 411 0.00 | 100.00 | o
003 | jocrrand | 163482 | 411 | 16.3472 | 411 0. 01 100.00 | ©
004 | oyerorand | 163966 | 4.1 | 16.3958 | 4. 11 0. 00 100.00 | ©
005 | oyt rnand o4 ae9sr | w1 | 162877 | 411 0.00 | 100.00 | o
006 | sscrorerime i 1516.2870 | 4.1 | 16,9854 | 411 0.01 | 100.00 | ©
007 | poverrrt 164720 | 411 | 16.4702 | 4 11 0. 01 100.00 | o
008 | sucrcrnoridme | 160085 I 490 % | 16,2671 I 4 11 0.01 | 100.00 | ©
009 | ppypra NI 017 T 41 MRl T 0.00 | 100.00 | o
010 | poroperiime | 16,4249 | 411 | 16,4244 | 411 0.00 | 100.00 | o

¢ e{This space intentionally
AR

left blank

Hix: LR V-RA DMk R-ak 2
Note: L-Leakage V-Venting D-Disassembly R-
No Disassembly,No Rupture & No Fire.

P8R 0-Ril. RRA. MK, RKE. Atk

Rupture F-Fire O-No Leakage,No Venting,




E A T B AR A PR 3]
B R A - R

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 2

NO. 1123100449

left blank

4/10
A% 5 BRFE LA | S
No. Name of Test Items Thermal test
S b AL 22 ~ A
y s 5 Bef G Aft -
¥ | Hans W Bolfers RBE Mo | o gina| mawm 1
[y \=4 p=4
%5 Sample Status mE |FHbE = F ¥R | Mass Loss| Residual RN %
Samp]e Mass OoCV Mass OCV OCV Other
No. /g % /g A% 1% /% | Event
ICYCSE2 R b, &5 . ;
001 Leye ],ul’“ly Chtrged 16. 3328 4. 11 16. 3265 4. 04 0.04 98. 30 )
ICYCTE T 1l . . . .
002 1eve l,“,”fy Shresd 16. 2326 4.11 16. 2303 4. 04 0.01 98. 30 )
ICYCTEL 7 th e i
003 1eve I,Uﬁy sharged 16. 3472 4. 11 16. 3418 4. 04 0.03 98. 30 0
ICYCTE A 7oy, . Q01 . 0Q 9
004 1ove ,,Uﬁ_y charged 16. 3958 4.11 16. 3912 4. 04 0.03 98. 30 )
ICYCSE A 7 M n o . ! ar : T
005 Leve l,uﬁy cinyped 16. 2377 4. 11 16. 2359 4. 04 0.01 98. 30 0
25CYCHEAFo ;
006 950YC ,,uﬁy C;“md 16. 2854 4. 11 16. 2847 4. 04 0. 00 98. 30 )
25CYCTEA T
007 250YC ,;Uﬁy alisrant 16.4704 4. 11 16. 4648 4. 04 0.03 98. 30 (e
25CYC5E A 70l ;
008 25CYC ,;l]ﬁy chal i 16. 2671 4.11 16. 2669 4. 04 0. 00 98. 30 0
25CYCTE T . ‘
. 009 25@\/8 ,;U]’Ty charged 16. 3017 4. 11 16. 2986 4. 04 0.02 98. 30 (6)
25CYCE A 7RIl
010 250YC ,?Uﬂ:y charged 16. 4244 4.11 16. 4233 4. 04 0.01 98. 30 0)
\/LT:ﬁi’L This space intentional ly

ge,No Venting,

’él‘i: L_iﬁ_;/% V'"‘/;E]/ELA D_ﬁg/ﬁ& R—Z)}i%'i F_ﬂj)\ O_iiﬁi‘/;%\ jf.;ﬁ]/’:h\ iﬁ%"‘/ﬁ&\ f_‘zﬁi}d ~ i‘ﬁko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leaka
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O
No Disassembly,No Rupture & No Fire.

-No Leakage,No Venting,

5/10
5 3 AR B 4 AR Pez))
No. Name of Test Items Vibration
o B2k A RIEF] Before RIE After FERE | #ohE 4
%5 Sample Status RE FROE| FE FF#-%, E | Mass Loss | Residual N
Sample Mass OoCV Mass oCcvV oCcvVv Other
No. /g IV /g NV 1% /% | Event
001 | o\ WrER 1163265 4.04 | 16.3253 | 403 0. 01 99. 75 0
002 | o oriiat 1162303 | 404 | 16,2205 | 4.0 0.00 | 99.50 0
003 | oy uriiie® 1163418 | 4.04 | 16.3408 | 403 0. 01 99. 75 0
004 | o WERE 1163912 | 404 | 16.3908 | 4,03 0.00 | 99.75 0
005 | e 16,2350 | 404 | 16.235 | 4 02 0.00 | 99.50 0
006 | poorcorisrt o 116.2847 | 404 | 16,9836 | 4. 03 0. 01 99. 75 0
007 [ e 6. 4648 | 4. 04 | 16.4635 || 4 o2 0. 01 99. 50 0
008 | pocrcorarth 162669 |  4.04 | 16.2664 | 4. 03 0.00 | 99.75 0
009 | e (16,2086 | 4.04 | 16.2082 | 4. 02 0.00 | 99.50 | o
010 | 0 mt | 164233 | 404 | 16,4224 | 401 0.01 | 99.26 0
aliicds M
FiE LW V-RA DR R-BEE F-R K 0~ R, LA TR RAKE, AKX,
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5 . AP IR E 4 AR Lihn
No. ' Name of Test Items Shock
X gA s ¥ IA
1S B Befor Y= Aft 2 1o
o . A Before ABL AR | g ik | M s | e
P ~ RE | FROE| Fes Fr3& /& | Mass Loss | Residual W%
5 Sample Status
Sample Mass ocv Mass oCVv OCV | Other
No. /g AY /g A% 1% /% Event
001 | orcteraamt 1 16.3253| 403 | 16.3250 | 4. 02 0. 00 99.75 | o
002 | o runrone | 16,2205 4.02 | 16.2285 | 4. 02 0.01 100.00 | o
003 | e urty eed | 16.3408 | 4.03 | 16,3399 | 4.03 0. 01 100.00 | o
004 | o punaaes o | 16.3908 | 4.03 | 16.3907 | 4. 03 0.00 | 100.00 | o
005 | v ery ot o | 16.2356 | 402 | 16.2347 | 4 01 0. 01 99.75 | o
006 | gscu purs e | 169836 | 4. 038 ° 162908 |. & o 0.00 | 100.00 | o
007 | sscrcponre o i limess || .00 | 16,4631 |F & oo 0.00 | 100.00 | o
008 | scic porey e alitad® 9664 [0 | 4. 03% Hei6aalBr |L 4 02 0. 00 9.75 | o
009 | gscrc by oed | 162982 ] 4.02 | 16.2970 | 4. 02 0.01 | 100.00 | o
010 | pvrrnamt o | 16,4224 | 401 | 16,4213 | 4,01 0.01 | 100.00 | o
j\}ﬁ:‘ r This sp;llcccrti r})l,l(;r:fki()nu] ly

HiE: LR V-RA, D-fiR4k R-2% 5L P2 k. O-Rhk. TIRA. IR, LakZ. ZA k.,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Ve
No Disassembly,No Rupture & No Fire.

nting,
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< 5 BATR L4 | Sk —

No. Name of Test Items External short circuit
GRZE R B IR A R B R EGRE R
Sample No. Sample Status Max. Extern/zzé: Temperature Other Hyent

— lCYéCIztclllj??ﬁatﬂ;ged 124.9 0

002 LCYC Fully doanged 130. 2 o

003 LCYC Futly ehanged 128. 6 o

ohe 1CYécggﬁj\ ﬁii'ged 127. 1 O

i 1CYéC}Z§§fZEarEged 122.5 0

006 25010 Furte songed 125.6 =

0o 25CC Futly anmmged 120. 9 s

ol 25 e 124.8 5

009 25CC Parly ahonged 128.7 o

010 25CYC5E4E vy 197 & >

25CYC Fully charged

Vo This space intentionally left
CalE=E blank

@i DRk R-EL F-RK 0- M. TRk, Tk
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 ST
No. Name of Test Items Crush
: ] 2 <o
b5 ok & MR B R G 8E A%
Max. External Temperature
Sample No. Sample Status e Other Event

1CYC 50%%

ol 1CYC 50% Capacity 74.0 0
1CYC 50%4Ht ‘

212 1CYC 50% Capacity 72.0 0

: 1CYC 50%4 4 -

o1 1CYC 50% Capacity 63.5 o
1CYC 50%%% 4 :

out 1CYC 50% Capacity 67. 0 o
1CYC 50%% 4

015 . 1CYC 50% Capacity 67. 4 0
25CYC 50% 7t i v

016 25CYC 50% Capacity 711 0
25CYC 50%% it =

i 25CYC 50% Capacity ol 2 0
25CYC 50% 7% i N

- 25CYC 50% Capacity 75.1 0
25CYC 50%7 it

oLy 25CYC 50% Capacity 64. 9 o

) R =L
020 25CYC 50%7% -y -

25CYC 50% Capacity

ELW:EEJL] This space iihisﬁjonally left

FiE: DK PR K 0-RfiR. EATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 AR B & AR it 1 8 R
No. Name of Test Items Forced discharge
}f-‘f-fu%‘g‘ #‘f‘lﬁ!;}ké} ;t{&%?\
A)
Sample No. Sample Status Other Event
. 1CYCH5E Al 1y

021 1CYC Fully discharged 0
1CYCHEATH L

022 1CYC Fully discharged 0
1CYCHE A,

023 1CYC Fully discharged O
ICYCHE A vy,

024 1CYC Fully discharged O
1CYCH5E 4Tt

025 1CYC Fully discharged O
LCYCHE A il oy

026 16YE Fully' dischatped 0
LeYCsE &l

027 1Q¥6 Fully discharaed 0
LCYC5E At

028 1CYC Fully discharged 0
1CYCHE 4 i

029 1CYC Fully discharged 0
LCYCH5E 4Tt

030 1CYC Fully discharged O
25CYCHE A Y

031 25CYC Fully discharged 0
25CYCHE 4TI

032 25CYC Fully discharged O
25CYCHE Al

033 25CYC Fully discharged 0
25CYCHE A

034 25CYC Fully discharged 0
25CYC5E 4T i

035 25CYC Fully discharged O
25CYCHEAT L e,

036 25CYC Fully discharged 0
25CYCIE4T 1L

037 25CYC Fully discharged O
25CYCHE 4k il

038 25CYC Fully discharged 0
25CYCIE4TR L

039 25CYC Fully discharged 0
25CYC5E 4Tl

040 25CYC Fully discharged 0

#ik: DRIk F-ARK 0-FMh. Tiek.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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